
2018 Annual Report





  
2018 

ANNUAL REPORT 

 

 
20190617_table of contents_2018_final.docx 

Table of Contents TC-1 

 

TABLE OF CONTENTS 

PAGE 

EXECUTIVE SUMMARY .................................................................................................... ES-1 

1. INTRODUCTION  

1.1. Purpose of the Annual Report ........................................................................................ 1-1 

1.2. Groundwater Replenishment System ............................................................................ 1-2 

1.3. Talbert Barrier ............................................................................................................... 1-13 

1.4. Kraemer-Miller-Miraloma-La Palma Basins .................................................................. 1-19 
[...]
This Annual Report serves two overall purposes by providing: (1) an in-depth review and 
evaluation of the operation of the entire GWRS during 2018 in fulfillment of the permit 
requirements; and (2) a continuing historical record of the operations of the OCWD water reuse 
and groundwater recharge facilities. 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-2 
 

Information for this report was based on: (1) review of laboratory and on-line water quality data; 
(2) review of operations reports and groundwater monitoring records compiled by OCWD; and 
(3) on-site observations by the authors. 

1.2 Groundwater Replenishment System 

The GWRS produces a reliable, high-quality source of purified recycled water, recharges the 
Basin, and protects it from further degradation due to seawater intrusion. 

The GWRS consisted of the following major components during 2018: 

 AWPF, which includes treatment processes and pumping stations; 
 Talbert Barrier, featuring injection wells and pipelines; 
 K-M-M-L Basins, which are surface percolation basins supplied by the GWR Pipeline; 
 DMBI Project, consisting of demonstration well MBI-1 and supplied by the GWR Pipeline; 

and 
 Two non-potable customers: Anaheim Canyon Power Plant (Anaheim CPP) and Anaheim 

Regional Transportation Intermodal Center (ARTIC), both of which are supplied by the 
GWR Pipeline. 

GWRS purified recycled water production by the AWPF, injection at the Talbert Barrier, and 
spreading at Kraemer-Miller Basins began in January 2008.  Spreading at Miraloma Basin began 
in July 2012.  GWRS purified recycled water injection at the DMBI injection well (MBI-1) began in 
April 2015.  Purified recycled water service for non-potable purposes began at Anaheim CCP in 
July 2011 and at ARTIC in November 2014.  Spreading at La Palma Basin began in November 2016.  
Four new MBI injection wells were drilled and constructed at Centennial Park in 2018 and are 
expected to be placed on-line in 2019. 

Secondary-treated wastewater is diverted from OCSD Reclamation Plant No. 1 (Plant 1) to the 
GWRS AWPF, where it is treated to better than drinking water standards using microfiltration 
(MF), reverse osmosis (RO), an ultraviolet light/advanced oxidation process (UV/AOP), 
decarbonation, and lime stabilization.  Two pumping stations at the AWPF in Fountain Valley 
deliver the purified recycled water to the: (1) Talbert Barrier in Fountain Valley and Huntington 
Beach, and (2) K-M-M-L Basins, with service connections to Anaheim CCP and ARTIC in Anaheim, 
plus the DMBI Project (MBI-1 well) in Fountain Valley.  Figure 1-1 schematically shows the 
location of the GWRS facilities in central Orange County, California. 

The AWPF design production capacity is 100 million gallons per day (MGD).  Construction of the 
GWRS Initial Expansion was completed in 2015, increasing the AWPF design production capacity 
from 70 to 100 MGD and adding flow equalization facilities.  AWPF source water flow equalization 
helped compensate for the diurnal fluctuation in secondary effluent from Plant 1, i.e., higher 
daytime flows and lower nighttime flows. 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-3 
 

 

Figure 1-1.  Groundwater Replenishment System Location Map

During 2018 the AWPF produced high-quality, purified recycled water averaging a finished water 
production rate of 86.4 MGD with daily flow rates ranging from 0.0 to 99.6 MGD.  As listed in 
Table 1-1, the purified recycled water flow production in 2018 was discharged to multiple 
locations, with approximately 26% injected at the Talbert Barrier, 72% pumped to K-M-M-L 
Basins, nearly 2% injected at the MBI-1 well, and less than 1% used for non-potable purposes.  
Over half of the purified recycled water produced by the AWPF was recharged at La Palma Basin.  
Purified recycled water flow rates to the barrier and spreading basins vary seasonally.  

Besides water supply, another purpose of the GWRS is to provide peak flow relief for OCSD during 
emergency, high wet weather flow conditions.  During peak wastewater flow events, the AWPF 
can provide hydraulic relief for the OCSD ocean outfall by discharging up to 100 MGD of 
microfiltered, ultraviolet (UV)-disinfected, recycled water to the Santa Ana River (SAR) under 
RWQCB Order No. R8-2014-0069/NPDES 80000408 (RWQCB, 2014b).  Alternatively, since the 
GWRS Initial Expansion was completed in 2015, the AWPF can provide similar hydraulic relief for 
the OCSD ocean outfall by continuing normal operation and production of up to 100 MGD of 
purified recycled water for recharge.



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-4 
 

Table 1-1.  2018 Summary of Purified Recycled Water Flows and Discharge Points 

Purified Recycled Water 
Discharge Point 

Annual Average 
Daily Flow Rate 

(Avg. MGD) 

Annual Volume 
Percent 

(rounded) Million 
Gallons (MG) 

Acre-Feet 
(AF) 

Talbert Barrier 22.2 8,097 24,848 25.7% 

Kraemer Basin 0.6 217 666 0.7% 

Miller Basin 0.0 0 0 0.0% 

Miraloma Basin 15.0 5,476 16,805 17.4% 

La Palma Basin 47.2 17,217 52,836 54.6% 

DMBI Project 1.4 496 1,521 1.6% 

Anaheim CPP <0.1 24 75 <0.1% 

ARTIC <0.1 5 18 <0.1% 

Total 86.4 31,532 96,769 100% 

1.2.1 Source Water 

Source water for the GWRS is secondary-treated wastewater, or secondary effluent, from the 
OCSD Plant 1 in Fountain Valley.  Located adjacent to the OCWD site, Plant 1 currently has a rated 
secondary treatment capacity of 170 MGD.  Plant 1 also provides secondary effluent for the 
Green Acres Project (GAP), which is a 7.5 MGD capacity tertiary treatment plant operated by 
OCWD that produces recycled water for non-potable irrigation and industrial uses.  Modification 
projects at Plant 1 are under construction that will improve its solids thickening and dewatering 
capability and support its liquid treatment capacity.   

OCSD also operates Treatment Plant No. 2 (Plant 2), which is located in Huntington Beach near 
the coast.  Plant 2 does not presently provide source water for the GWRS; secondary effluent 
from Plant 2 is discharged via an outfall to the Pacific Ocean. 

OCSD maintains an industrial pretreatment and source control program to manage contaminants 
entering the wastewater tributary to Plant 1 which may be harmful to the treatment facilities, 
environment, or to human health and drinking water supplies.  The comprehensive OCSD 
program fulfills the GWRS permit requirements and final Title 22 Water Recycling Criteria source 
control requirements for groundwater replenishment with recycled water (CCR, 2014), ultimately 
helping to protect GWRS purified recycled water quality. 

Raw wastewater influent to Plant 1 passes through the metering and diversion structure, 
mechanical bar screens, and grit chambers, which comprise preliminary treatment.  Following 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-5 
 

screening and grit removal, the wastewater receives advanced primary treatment using ferric 
chloride and anionic polymer addition and primary sedimentation.  Primary effluent is then 
conveyed to the activated sludge (AS) plants or to trickling filters (TF) for secondary treatment.  
The existing TF and associated secondary clarifiers were upgraded and began operation in 
October 2006 with a design treatment capacity of 30 MGD.  The older AS plant (OCSD Project No. 
P1-82 or AS1), which consists of aeration basins and secondary clarifiers, was upgraded in August 
2007 to include anoxic and oxic zones and has a design treatment capacity of 80 MGD.  
Historically, OCSD operated the P1-82 AS plant in the carbonaceous biochemical oxygen demand 
(CBOD) mode.  Since late 2009, the P1-82 AS plant has operated in the biological 
nitrification/denitrification (NdN) mode achieving partial denitrification.  The newer AS plant at 
Plant 1 (OCSD Project No. P1-102 or AS2) was completed in July 2012 with a design capacity of 
60 MGD and has operated in the NdN mode.   

Solids handling at Plant 1 consists of dissolved air flotation thickening, anaerobic digestion, 
holding tanks, belt filter presses for dewatering, and truck loading facilities to haul stabilized 
solids to disposal.  Support facilities include chemical addition, plant and city water systems, odor 
control, digester gas handling, and on-site power generation.  Major upgrades to the biosolids 
thickening and dewatering facilities (OCSD Project No. P1-101) include two sets of centrifuges 
for: (1) co-thickening primary sludge and waste activated sludge, and (2) digested biosolids 
dewatering, which are currently being constructed with completion scheduled in 2019. 

In mid-2009, OCSD began operating the Steve Anderson Lift Station (SALS) that conveys up to 50 
MGD of additional raw wastewater to Plant 1 to increase the amount of secondary effluent 
available for the GWRS.  The SALS increases the volume of wastewater treated at Plant 1, which 
in turn, results in more secondary effluent flow being available as source water, thereby enabling 
the AWPF to perform closer to its full production capacity. 

Secondary effluent flows by gravity to the GWRS AWPF, first passing through fine screens which 
are located at the Plant 1 site.  While the ratio is variable, typically three times as much AS 
effluent as TF effluent is delivered to the AWPF as feedwater. 

1.2.2 Advanced Water Purification Facility 

The AWPF features MF, RO, and UV/AOP advanced water treatment processes applied to 100% 
of the influent flow stream, followed by decarbonation and lime stabilization post-treatment 
processes, with large pumping stations to convey the purified recycled water to the Talbert 
Barrier, K-M-M-L Basins, DMBI Project, and two non-potable water customers.  Figure 1-2 shows 
the entrance to the AWPF.   



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-6 
 

 

Figure 1-2.  Groundwater Replenishment System 

The AWPF process flow diagram is shown on Figure 1-3, and the site layout is shown on Figure 
1-4 on the following pages.  Brief descriptions of the processes are also presented. 

1.2.3 Secondary Effluent Flow Equalization and Influent Screening 

Similar to other wastewater treatment plants, OCSD Plant 1 experiences a daily diurnal flow 
pattern, peaking in the day and declining to minimal levels in the night.  Secondary effluent flow 
equalization (SEFE) facilities located adjacent to the AWPF store secondary effluent during the 
day when flows are higher and release it during the night when flows are lower, thereby enabling 
the AWPF to operate at a more constant flow rate.  Pictured on Figure 1-5, the SEFE facilities 
consist of two 7.5 million gallon (MG) above-ground tanks and a pump station located at the 
Plant 1 site.  During the day, secondary effluent flows exceeding the AWPF production rate 
setpoint are pumped to the SEFE tanks for storage; at night, SEFE flows are released by gravity to 
the influent screening facility.   

Secondary effluent flows by gravity to the influent screening facility, which consists of five fine 
screens that remove suspended solids larger than 2 millimeters (mm).  Influent screening helps 
protect and extend the life of the downstream treatment processes at the AWPF.  Screened 
secondary effluent flows from the influent screening facility to the MF system.  Solids with screen 
wash wastewater are returned to Plant 1 for treatment and disposal with other OCSD solids. 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-7 
 

 
Figure 1-3.  GWRS AWPF Process Flow Diagram 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-8 
 

 
Figure 1-4.  AWPF Site Layout 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-9 
 

 

Figure 1-5.  Secondary Effluent Flow Equalization (SEFE) Tanks and Pump Station 

1.2.4 Microfiltration System 

MF removes suspended and colloidal solids, including bacteria and protozoa, using 
polypropylene hollow-fiber membranes with a nominal pore size of 0.2 micrometers (microns).  
MF is a pretreatment step before the RO process.  Screened secondary effluent flows by gravity 
to 36 below-grade MF cells, pictured on Figure 1-6.  Each MF cell contains 684 in-basin submerged 
membrane elements.  Filtrate pumps, operating in a vacuum mode, continuously pull water 
through the MF membranes using a piping manifold and discharge the filtrate, or MF effluent, to 
the MF Break Tank.  The maximum rated instantaneous filtrate production capacity of the MF 
system is 157 MGD with one cell out of service or in backwash.  The actual average filtrate 
production capacity of the MF system 118 MGD based on 90% recovery to account for 

backwashing and clean-in-place (CIP) 
cycles.  The MF cells are regularly 
backwashed using filtrate from the MF 
Break Tank and an air scour.  The MF 
membranes are periodically cleaned-in-
place using citric acid and sodium 
hydroxide with a proprietary chemical 
to remove foulants and restore 
membrane performance.  Waste 
backwash is returned to OCSD Plant 1 
for treatment.  MF CIP spent cleaning 
solutions are sent to OCSD Plant 2. 

Figure 1-6.  MF System 
 

 

 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-10 
 

1.2.5 Reverse Osmosis System 

The RO process demineralizes water and removes inorganics, organics, viruses, and a wide range 
of other contaminants using spiral-wound, thin-film composite polyamide membranes.  MF 
effluent is pumped from the MF Break Tank to the RO system by the RO Transfer Pump Station.  
The RO process features pretreatment chemical addition using sulfuric acid and antiscalant 
(threshold inhibitor), cartridge filtration, and high-pressure feed pumps that supply the pressure 
vessels containing the RO membranes.  Immediately upstream of the RO system are 14 cartridge 
filters using 10-micron or 20-micron filters.  The RO system features 21 units (20 duty units and 
one standby unit), each rated at 5 MGD permeate capacity.   

Shown on Figure 1-7, each RO unit consists of 150 pressure vessels arranged in three banks 
(stages).  The original 15 RO units are configured in a 78:48:24 array; the six GWRS Initial 

Expansion RO units are configured in a 
77:49:24 array with turbocharger 
energy recovery devices (ERDs) that 
also provide interstage flux balancing 
and monitoring capabilities.  At a design 
recovery rate of 85%, the total nominal 
rated permeate capacity of the RO 
system is 100 MGD.  Concentrate from 
the RO process is sent to the OCSD 
ocean outfall for disposal.  The RO 
system can be bypassed during a peak 
wet weather SAR discharge event. 

Figure 1-7.  RO System 

1.2.6 Ultraviolet/Advanced Oxidation Process System 

The UV/AOP system consists of two steps: hydrogen peroxide addition and UV light treatment.  
UV light exposure is used for primary disinfection and for photolysis of UV light-sensitive 
contaminants such as N-nitrosodimethylamine (NDMA).  Hydrogen peroxide exposed to UV light 
produces hydroxyl radicals that result in advanced oxidation to destroy UV-resistant 
contaminants such as 1,4-dioxane.  The closed, in-vessel type UV system utilizes low-pressure 
high-output lamps.  The UV system is arranged with 13 trains.  Each train contains six reactors 
and has a rated maximum capacity of 8.75 MGD for a total of 113.75 MGD with all trains in 
service.  Figure 1-8 shows a photo of two UV trains. 

 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-11 
 

 

 

 

Figure 1-8.  UV/AOP System 

 

 

 

 

 

 

 

 

1.2.7 Decarbonation and Lime Stabilization Systems 

Post-treatment consists of decarbonation and lime 
stabilization.  The combination of decarbonation and 
lime stabilization raises the pH and adds hardness and 
alkalinity to make the purified recycled water less 
corrosive and more stable.  Following the UV/AOP 
system, a portion of the excess residual carbon dioxide 
is removed from the RO permeate by six forced-draft 
decarbonators in order to raise the pH of the finished 
product water (FPW).  Figure 1-9 shows a 
decarbonation tower.  The decarbonation system has a 
total design capacity of 72 MGD, allowing for part of the 
UV-disinfected purified water to be treated by the 
decarbonators and bypassing the remaining flow.  
Decarbonated water is blended with the bypassed flow 
prior to lime stabilization in the FPW channel. 

     Figure 1-9.  Decarbonation System 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-12 
 

Hydrated lime (calcium hydroxide) is added to neutralize the remaining carbon dioxide, add 
alkalinity, raise pH, and thereby stabilize the FPW.  Figure 1-10 shows a photo of the lime system, 

which features lime storage silos, slaker 
mixing tanks, slurry aging tanks, pumps, 
and saturators that prepare and deliver 
a saturated lime solution to the FPW 
channels.  The lime system employs 
gravimetric feeders (based on weight) 
to control the amount of lime delivered.  
Anionic polymer is added to the 
saturators as a coagulant aid to reduce 
lime particle carryover.  Lime sludge is 
pumped to OCSD’s Ellis Avenue 
Interplant Sewer and conveyed to Plant 
2 for treatment and disposal. 

 
Figure 1-10.  Lime Post-Treatment System 

1.2.8 Purified Recycled Water Pumping 

Purified recycled water, or FPW, is conveyed by the Barrier Pump Station to the Talbert Barrier 
and by the Product Water Pump Station to K-M-M-L Basins, DMBI Project, and non-potable uses.  
The Barrier Pump Station features four 600-horsepower pumps discharging FPW to the Talbert 
Barrier injection wells.  The Product Water Pump Station features four 2,250-horsepower pumps 
discharging FPW to K-M-M-L Basins via the 13-mile GWR Pipeline.  Laterals from the GWR 
Pipeline convey purified recycled water to the Anaheim CPP, ARTIC, and the DMBI Project.  Both 
pump stations are housed in the 
building shown on Figure 1-11.  
Purified recycled water flows 
discharged to the Talbert Barrier, K-M-
M-L Basins, DMBI Project, and non-
potable users are metered, totalized, 
and recorded. 

 

 

 
 

Figure 1-11.  Barrier and Product Water Pump Stations 



  
2018 

ANNUAL REPORT 

 

 
20190617_1 introduction_2018_final.docx 

Introduction 1-13 
 

1.3 Talbert Barrier 

The Talbert Gap is one of many geological features along the California coastline where 
freshwater aquifers are vulnerable to seawater intrusion from the Pacific Ocean.  Historically, 
seawater intrusion has occurred in the Talbert Gap through the Talbert aquifer, which is the 
shallowest confined potable aquifer in the area and is comprised of sands and gravels deposited 
by the ancestral SAR.  Early seawater intrusion in this area was studied by the California 
Department of Water Resources (DWR) and documented in “Bulletin No. 147-1, Ground Water 
Basin Protection Projects, Santa Ana Gap Salinity Barrier, Orange County” (DWR, 1966).  
Increasing freshwater demands and pumping from the Basin in the nearby coastal area 
accelerated this seawater intrusion condition.  To mitigate this problem, OCWD initially 
constructed a series of 23 injection well sites to form a freshwater mound, or pressure ridge, that 
helped prevent seawater intrusion in the Talbert Gap area.   

OCWD gradually expanded and strengthened the Talbert Barrier, adding more injection well sites 
to offset increased groundwater production resulting from urbanization of the coastal area.  
Without the barrier, seawater would migrate inland via the relatively shallow Talbert aquifer and 
then dive into deeper potable aquifers in areas where they are hydraulically connected or merged 
with the Talbert aquifer.  The brackish degraded groundwater would eventually reach municipal 